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TUMBL TRAK 
5747 W ISABELLA RD, MT. PLEASANT, MI 48858, USA 

 
The following samples were submitted and identified by/on behalf of the client as: 

LYCRA FABRIC 

Item No. : 200 

Country of Origin    : CHINA 

 
************************************************** 

 
SGS Ref. No. : NBHL2406013086OT 

Sample Receiving Date   : JUN 27, 2024 

Testing Period   : JUN 27, 2024 TO JUL 03, 2024 
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Test Requested Conclusion 

1. Per client requested, with reference to ASTM D5034-21 Breaking Strength and 
Elongation of Textile Fabrics （Grab test）-Tensile strength SEE RESULT 

2. Per client requested, with reference to ASTM D2261-13 (Reapproved 2024) 
Tearing Strength of Fabrics by the Tongue (Single Rip) Procedure (Constant-Rate-
of-Extension Tensile Testing Machine) 

SEE RESULT 

3. ASTM D3786/D3786M-18(Reapproved 2023) Bursting Strength of Textile 
Fabrics—Diaphragm Bursting Strength Tester Method 

SEE RESULT 

             
******** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ******** 

 
Signed for and on behalf of  
SGS-CSTC Standards Technical  
Services Co., Ltd. Shenzhen Branch Testing Center 

 

  
__________________  
Deng Qing, Kally  
Senior Engineer  
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Results: 
      
Tensile Strength  
(ASTM D5034-21; Grab method) (mod.) 
 
Test Result: 
 

 Unit A 

Warp/Length lbf 93.2 

Weft/Width lbf 62.3 

      
Tearing Strength of Fabrics 
(Refer to ASTM D2261-13 (Reapproved 2024)) 
 
Test Result: 

 Unit A 

Warp/Length lbf 7.7# 

Weft/Width lbf 6.3# 

 
Remark: 
# = The tear occurs crosswise to the direction of applied force. 
 
 Bursting Strength   

 
(ASTM D3786/D3786M-18(Reapproved 2023), Section 11.4; Hydraulic Tester, Test area: 7.3 cm². ) 

 

    
 - Unit 

 

A 

Bursting Strength psi 109.0 
 

  

    
  
Remark: 
1. Pounds of Square Inch (psi) = lb/in² 
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Remark: 
1. Since the data and / or information above division line of front page is provided by the applicant, the 

relevant results or conclusions of this report are only made for these data and / or information, SGS 
shall not be responsible for the authenticity and integrity of such data and information and the validity of 
the results and / or conclusions arising therefrom. Testing results only apply to the sample as received. 

 
Sample Picture (As received)  

                          
Pic.1 

 
 
 

SGS authenticate the photo on original report only 
 

 
*** End of Report *** 
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